| 0

Home>Make: Triumph>1969 Triumph 650 Twins T120, TR6>Gearbox>Gearbox Outer Cover

1969 Triumph 650 Gearbox Outer Cover
Triumph 650 1969 Gearbox Outer Cover
Scroll sideways to view the table completely.
Plate # Part Name Part # Qty Fitted Description
1 Gearbox Outer Cover 573760 1
2 Gearchange Spindle Bush 570057 1
3 Kickstarter Spindle Bush 570023 1
4 Kickstarter Spring Anchor Pin 570047 1
5 Guide Plate Stud 210547 4 1/4″ CEI x 3/4″ long.
6 Oil Seal 571956 1
7 Oil Seal Housing 571955 1
8 Gearchange Quadrant 570408/9 1
9 Rubber O-Ring 703309 1
10 Quadrant Return Spring 570404 2
11 Gearchange Quadrant Plunger 570406 2
12 Plunger Spring 570405 2
13 Guide Plate 570407 1
14 Serrated Washer 701612 4 1/4"
15 Nut 140301 4 1/4" UNF.
16 Kickstarter Quadrant 570025A 1
17 Kickstarter Return Spring 570031 1
18 Kickstarter Axle 570024A 1
19 Clutch Lever Assembly 573629 1
20 Clutch Lever 572191 1
21 Lever Shaft 571710 1
22 Ball 571771 3 3/8" diameter.
23 Thrust Plate 571711 1
24 Return Spring 571712 1
25 Plain Washer GS127 1
26 Split Pin - 1 5/64" x 1/2"
27 Countersunk Screw 211879 2 1/4″ UNC x 7/16″ long.
28 Rubber Cover 571646 1
29 Abutment for Clutch Cable 573762 1
30 Plain Washer S25-3 2 5/16" x 3/4" thick.
31 Nut 140302 1
32 Screw 211878 2 2-3/4" long.
33 Screw 146609 2 1/4" UNC x 1-1/4" long.
34 Screw 146608 1 i/4" UNC x 1" long.
35 Gearchange Pedal 573757 1
36 Bolt 370932 1 1/4" CEI x 1" long.
37 Pedal Rubber 572450 1
38 Folding Kickstarter 573632 1
39 Kickstarter Lever 572173 1
40 Kickstarter Pedal 571272 1
41 Pedal Locating Spring 571167 1
42 Steel Ball S70-3 1 1/4"
43 Pedal Bolt 210541 1
44 Pedal Rubber 572330 1 Open end.
44 Pedal Rubber 572330 1 Closed end.
45 Cotter Pin 571222 1 Complete with nut and washer.
46 Domed Nut 210544 1 5/16"
47 Filler Plug 572166 1
48 Fibre Washer 708782 1